Home Auto Repair Ford Crown Victoria Rear Deck Solaris Internal Light Package

Ford Crown Victoria Rear Deck Solaris Internal Light Package

82

Download KIT CONTENTS LIST. 4 Screw, Hex Hd., #10 Self-Drill 7011221-24 2 Screw, Truss hd., slotted, 1/4-20 7000A460-10 2 Lockwasher, Ext Tooth, 1/4 7075078 4 Screw, #8-32, SEMS 7006A011-06 1 Baseplate, Center, CV Rear deck 8624137 1 Solaris LED Module Assy. 8624136 1 Shroud 8624135. INSTALLATION. Before drilling holes in ANY part of vehicle, be sure that both sides of the mounting surface are clear of parts that could be damaged, such as brake lines, fuel lines, electrical wiring or other vital parts. Installation can be accomplished using the supplied hardware. All the conductors necessary for control of the functions are contained in the cable. Plan the cable routing prior to installation. The basic light functions of the unit must be controlled by a user- supplied control head and/or switches. Determine the mounting position appropriate for installation and proceed as follows: 1. Center Baseplate Mounting (see Figure 1). a. Remove the two side screws retaining the Center High Mount Stoplight (CHMSL). Unplug connector and remove CHMSL. Before drilling holes in ANY part of vehicle, be sure that both sides of the mounting surface are clear of parts that could be damaged, such as brake lines, fuel lines, electrical wiring or other vital parts. Installation can be accomplished using the supplied hardware. All the conductors necessary for control of the functions are contained in the cable. Plan the cable routing prior to installation.